‘rﬁ ConwayCorp

Conway Corporation

NPDES PERMIT # AR0051951

INDUSTRIAL PRETREATMENT PROGRAM

Lle

) o

2016

DECEMBER 2016 REVISION



o) Conway

December 19, 2016

Allen R. Gilliam

 ADEQ State Pretreatment Coordinator

Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317

RE: City of Conway (NPDES # AR0051951; AFIN#23-01095) Revised Pretreatment
Program with Technically Based Local Limit (TBLLs) Assessment Submittal and
Approval Request
Dear Mr. Gilliam:

As required by our most recent NPDES permit renewal (AR0051951), Conway

Corporation is submitting our updated Industrial Pretreatment Program that includes the' .

Technically Based Local Limit (TBLL’s) Assessment.

As per Appendix I of this Pretreatment Program update, Conway Corporation as proven
based on current MAHL’s, that no local limits are necessary at this time to protect current
water quality standards. Therefore, we certify that the existing MAHL’s in the
Pretreatment Program are based on current water quality standards and are adequate to
prevent pass through of pollutants, inhibition, of or interference with the treatment
facility, and sludge contamination.

If you have any questions or need additional information, please contact me at (501) 548-
3040 or trey.lieblong@conwaycorp.com. Thank you.

Sincerely,

P0.Box 99 -® Conway, Arkansas 72033 e 501-450-6000 e www.conwaycorp.com
Proud ta provide Conway’s Electric, Water, Cable, Internet and Telephone services

R ——




T Conway(Corp

Conway Corporation

NPDES PERMIT # AR0051951

INDUSTRIAL PRETREATMENT PROGRAM

2016

DECEMBER 2016 REVISION




Conway Corporation

NPDES PERMIT # AR0051951

INDUSTRIAL PRETREATMENT PROGRAM

2016

DECEMBER 2016 REVISION




TABLE OF CONTENTS

Section ~ Page
1 Introduction 3
2 Conway Corporation Treatment Plant 5
3 Industrial User Surveys 7
3.1  Sources 7
3.2 Updated Survey 7
3.3  Non-Residential, Non-Significant User 8
3.4  Significant Industrial User 8
3.5  Maintenance Inventory ofNon-Residential User 11
4 Legal Authority 11
5 Program Procedures 13
5.1  Maintenance of Industrial Surveys and Permitting Process 13
5.2 Notification ofRequirements to Industrial Users 15
5.3 Industry Self-Monitoring and Other Reports 16
5.4  Monitoring and Inspection Activities 17
5.5 Investigation ofNoncompliance 18
5.6  Recordkeeping 19
6 Enforcement Response Plan 20
6.1  Investigation ofViolations 21
6.2  Enforcement Response Guide 25
7 Public Participation 35
7.1  Local Participation 35
7.2 Annual POTW Reports 35
8 Organization and Funding 36
8.1  Personnel 36
8.2  Equipment 38
8.3  Program Costs and Funding Sources 38




Table
2.1
2.2
2.3
83

LIST OF TABLES
Page
Average Influent Concentrations (mg/L) for Pollutants of Concern 6
Average Effluent Concentrations (mg/L) for Pollutants of Concern 7
Average Biosolids Concentrations (mg/kg) for Pollutants of Concern 8

Annual Operating Costs for Industrial Pretreatment Program 43
.LIST OF FIGURES
Page
Pretreatment Program Organizational Chart 37
LIST OF APPENDICES

Schematic of the Tupelo Bayou Wastewater Treatment Plant
Non-Residential Wastewater User Survey

Support Documents

1) Attorney's Opinion
2) City of Conway Sewer Use - Pretreatment Ordinance

3) Conway Corporation Board of Directors Resolution
Permit Instruments

D)Industrial Wastewater Discharge Permit Application
2)Industrial Wastewater Discharge Permit
Industrial Inspection Report

Industrial Chain of Custody Record and Laboratory Bench Sheets

Assessment of Need for Technically Based Local Limits (TBLLs)



SECTION 1
INTRODUCTION

This document summarizes the activities which have brought the development of the

City of Conway’s Industrial Pretreatment Program to its present state.

The City of Conway’s Industrial Pretreatment Program was originally approved by EPA Region
VI and delegated to Conway Corporation in 1984. The Program was modified and approved on
April, 26 2001 by the Arkansas Department of Environmental Quality (ADEQ). Conway
Corporation administers the Program, by Permit Control Mechanism, since its adoption.

The purposes of the City of Conway’s Industrial Pretreatment Program and of this modification
are to continue to:

A) provide a mechanism for preventing the introduction of pollutants into the
POTW which would interfere with the operation of the POTW;

B) prevent the introduction of pollutants into the POTW which might pass
through the POTW inadequately treated, into the receiving waters or
otherwise be incompatible with the POTW;

O ensure that the quality of the wastewater treatment plant sludge is maintained
at a level which allows its use and disposal in compliance with applicable
statutes and regulations;

D) protect POTW personnel who may be affected by wastewater and sludge in
the course of their employment and to protect the general public;

E) improve the opportunity to recycle and reclaim wastewater or sludge from the
POTW;
F) provide for fees for the equitable distribution of the cost of operation,

maintenance and improvement of the POTW;

G) enable the Paragould Light and Water Commission to comply with its
National Pollution Discharge Elimination System (NPDES) permit conditions,
sludge use and disposal requirements and any other Federal or State Laws to
which the POTW is subject;

H) incorporate into the program revisions of the General Pretreatment
Regulations to include requirements of the Streamlining Rule - 40 CFR 403,

I) assess the need for and develop Technically Based Local Limits. The
required assessment and development of needed Technically Based Local
Limits is included in Appendix G; and




1)) To encourage industrial user waste minimization, recycling/reuse, best
management practices, energy and water conservations through Pollution
Prevention (P2) Activities.

Industrial Users (ills) which discharge wastewater into the City of Conway’s Publicly Owned
Treatment Works (POTW) may be required to obtain Industrial Wastewater Discharge Permits.
The discharge of certain pollutants into the City of Conway’s POTW by such IUs may either be
prohibited or regulated (limited) in accord with limits or prohibitions established by Conway
Corporation, City Ordinances, Arkansas State Laws or Regulations, National Pretreatment
Regulations or National Categorical Standards in order to continue to discharge wastewaters to
the City of Conway’s POTW.

Conway Corporation’s Industrial Pretreatment Program must be responsive to changes in
wastewater treatment plant influent quality which could interfere with the treatment system, and
be sufficiently flexible to accommodate the addition of IUs to the POTW.




SECTION 2
Conway Corporation Wastewater Plant

* Tupelo Bayou WWTP discharges effluent from its wastewater treatment plant to The Arkansas
River under authority of Conway Corporation’s NPDES Permit No. AR0051951.

The Tupelo Bayou wastewater treatment plant, in its present configuration, utilizes preliminary
treatment in the form of an automatic bar screen and grit removal, followed by

Primary Clarifiers, aeration basin, Secondary Clarifiers and UV disinfection prior to discharging
directly to the Arkansas River.

Waste activated sludge is further processed in the biosolids facility using a gravity belt thickener,
an anaerobic digester, then land applied on permitted lands around Conway.

A schematic of the Tupelo Bayou wastewater treatment plant is included in Appendix A.

The 30-day average discharge limits for the Tupelo Bayou WWTP set forth in the current
NPDES permit are 30 mg/L for BODs, 30 mg/L for TSS.

The design daily average flow is 16.0 MGD. The plant is designed to accommodate the
following daily organic pollutant loadings:

Concentration, mg/L Mass Loading, Ibs.
BODs 250 33360
TSS 250 33360

The 30-day average influent loading of the treatment plant for the period from January 2015 to
December 2015 was as follows:

Month Avg. Flow, MGD Avg. BOD:s, Ib/day Avg. TSS, Ib/day
January 5.342 6628 6281
February 5.062 7423 6860
March 8.757 7957 9516
April 6.731 8278 8993
May 7.625 8524 7974



‘ June 5.164 6945 6128

July 5.246 6570 5569
August 4221 8089 8019
September 3.822 6616 4824
October 4.106 6863 5475
November 6.666 8698 8094
December 7.616 7993 7558
Average 5.863 7052 7107

Based on loading data and design capacity of the Tupelo Bayou WWTP, no design average daily
parameters were exceeded during 2015. The influent data for 2015 indicates the POTW is at
approximately 21 percent of the design capacity flow.




SECTION 3

INDUSTRIAL USER SURVEYS

3.1 SOURCES

The Conway Corporation uses the following listed sources for identifying non-residential users
of the City of Conway’s POTW who may require regulation under the authority of the Conway
Corporation’s Industrial Pretreatment Program:

Conway Corporation’s water customer listing, particularly new service accounts;
Conway telephone directory;

Conway area Chamber of Commerce industrial listing;

Arkansas Industrial Development Commission’s Directory of Arkansas
Manufacturers listed for Conway

Sawp»

3.2 UPDATED SURVEY

Conway Corporation completed a survey of selected non-residential water customers to
determine if there are additional Industrial Users (IUs) discharging wastewaters to the City of
Conway’s POTW who may require regulation under authority of Conway Corporations
Industrial Pretreatment Program either as Categorical Industries, or as Significant Industrial
Users, as defined in the City of Conway’s Pretreatment Ordinance. The current non-residential
survey will also serve to identify those sewer users who operate, or should operate, grease
interceptors.

The procedure for the current survey was initiated by Conway Corporations Environmental
Coordinator, first mailing the survey form which is included in Appendix B to the selected non-
residential water customer with a letter requesting the recipient’s response. In addition, the
Environmental Coordinator has initiated a waste questionnaire for users with the potential to
discharge silver, mercury or pharmaceutical drugs, which is included in Appendix B.

Conway Corporations Environmental Coordinator, or authorized representative, followed up
with telephone contact with those recipients who failed to respond within thirty (30) days to
assure that the recipient has received the survey form and remains cooperative with apparent
intent to complete and return it per the Conway Corporations request. The Environmental
Coordinator followed with additional mailings to those recipients who failed to respond. Those
non-residential wastewater system users who continue to be nonresponsive to industrial survey
requests may then be served a Notification of Violation of City of Conway’s Pretreatment
Ordinance, followed by appropriate progressive enforcement remedies as provided for in the
Pretreatment Ordinance.




3.3  NON-RESIDENTIAL, NON-SIGNIFICANT USERS

Surveillance of non-residential users of Conway Corporations POTW is completed at least once
every five (5) years to ensure no changes in processes or wastewater characteristics have
occurred which might cause them to be considered Significant Industrial Users (SIUs), and to
assure their compliance with requirements of the Pretreatment Ordinance.

3.4 SIGNIFICANT INDUSTRIAL USERS

The following are non-residential dischargers to the POTW which are currently are identified as
Significant Industrial Users as defined by Section 1.3- 50, of the City of Conway’s Pretreatment
Ordinance, and which have been issued permits and are regulated by the Conway Corporation’s
Industrial Pretreatment Program:

Virco Manufacturing Company Permit No. 1
P.O. Box 5000 SIC 2531
Conway, AR 72033

Virco Manufacturing Company is a categorical industry classified as a metal finisher (40
CFR 433), and has been monitored and inspected by Conway Corporation as required by
the pretreatment program. Virco Manufacturing Company manufactures school furniture,
including desks, tables chairs, filing cabinets, etc.

Equipment Services Inc. (Snap-On) Permit No. 2